

試験成績書

依頼者 : KOLIGHT & CANA CO., LTD.

受付番号 : H214-11-00838

受付日付 : 2011-01-13

発行日付 : 2011-01-19

ページ番号 : 1 OF 2

試料明細 : MESH

試験結果

(01) 洗たく 堅ろう度 (JIS L 0844:2005, A-1, (40 ± 2) °C) : 級

	#1
変	4-5
汚:綿	4-5
ポリエステル	4-5

(02) 汗 堅ろう度 (JIS L 0848:2004) : 級

	#1
酸	
変	4-5
汚:綿	4-5
ポリエステル	4-5
アルカリ	
変	4-5
汚:綿	4-5
ポリエステル	4-5

FITI 試験研究院長

TEST CONDUCTED

TEST RESULT

(03) 摩擦 堅ろう度 (JIS L 0849:2004, II形) : 級

	#1
乾	4-5
湿	4-5

(04) 水 堅ろう度 (JIS L 0846:2004) : 級

	#1
変	4-5
汚:綿	4-5
ポリエステル	4-5

(05) 耐光 堅ろう度 (JIS L 0842:2004, FADE-O-METER, BLUE SCALE) : 級

	#1
4 級 標準照光	4 以上

SAMPLE :